

23/11/1998 17:24

4134314333

60702 -XXXX
60706 -XXXX
60708 -XXXX
60709 -XXXX
60711 -XXXX
60712 -XXXX



ACTS TESTING LABS, INC.
 25 Anderson Road
 Buffalo, NY 14225-4928
 Tel (716) 897-3300
 Fax (716) 897-0876

HEAVY METALS ANALYSIS REPORT

DATE:	NOVEMBER 8, 1998	REPORT #:	68-15416
TO:	STANLEY SIOU	DATE RCVD:	10/29/1998
COMPANY:	STANISLAUS IMPORTS, INC.	STYLE #:	J8108/110-112
SAMPLE ID:	WOODEN BEADS, COLORED, ASSORTED	ORIGIN:	CHINA
VENDOR:	1	BATCH #:	N/A
MANUFACTURER:	[REDACTED]	LOT #:	N/A
PRODUCT #:	N/A		
PART #:	N/A		
CLIENT REF:	N/A		

Sample ID: A) Red Surface Coating

Element	Total	Result
Lead (Pb)	0.023 %	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of: CPSA, Title 16, CFR, Part 1303 of no greater than 0.05% Lead.

Sample ID: B) Green Surface Coating

Element	Total	Result
Lead (Pb)	LT 0.0007	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of: CPSA, Title 16, CFR, Part 1303 of no greater than 0.05% Lead.

V 3930

1-4

This report is intended for your exclusive use. Any copying or reproduction of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission. Our reports are limited to the test results identified herein. The results set forth in this report are not necessarily indicative of the statistical quality or characteristics of the lot from which a test sample was taken or the similar or identical product of our customers. We expressly warrant our report to be a true and accurate representation of the test results obtained by us and the results desired. You should have every data from receipt of this report to request additional testing of the samples or to notify when numbers 6071200000 relating to our report, however, such notice should be in writing and shall specifically address the issue you wish to raise. A failure to raise the issue constitutes your withdrawal of acceptance of the contentment of this report, the tests conducted and the correctness of the report herein.

03/19/1999 17:24

4154314355

STANISLAUS



HEAVY METALS ANALYSIS REPORT

DATE: NOVEMBER 8, 1998 REPORT #: 68-15416
 TO: STANLEY SIOU PAGE: 3 OF 4
 COMPANY: STANISLAUS IMPORTS, INC. DATE RCV'D: 10/29/1996
 SAMPLE ID: WOODEN BEADS, COLORED, ASSORTED

Sample ID: F) Blue Surface Coating

Element	Total	Result
Lead (Pb)	0.0012	-PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of:
 CPSA, Title 16, CFR, Part 1303 of no greater than 0.06% Lead.

Sample ID: G) Varnish Surface Coating

Element	Total	Result
Lead (Pb)	0.0008	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of:
 CPSA, Title 16, CFR, Part 1303 of no greater than 0.05% Lead.

Sample ID: C) White Surface Coating

Element	Total	Result
Lead (Pb)	0.0009	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of:
 CPSA, Title 16, CFR, Part 1303 of no greater than 0.06% Lead.

03/19/1999 17:24

4154314365

STANISLAUS

PAGE 03/03



ACTS TESTING LABS, INC.

25 Anderson Road
Buffalo, NY 14225-4928
Tel (716) 897-3300
Fax (716) 897-0876

HEAVY METALS ANALYSIS REPORT

DATE:	NOVEMBER 15, 1998	REPORT #:	6B-16181
TO:	STANLEY SIOU	PAGE:	1 OF 1
COMPANY:	STANISLAUS IMPORTS	DATE RCV'D:	11/08/1996
SAMPLE ID:	ORANGE BEADS		
VENDOR:	NA ST	STYLE #:	N/A
MANUFACTURER:	N/A	ORIGIN:	N/A
PRODUCT #:	N/A	BATCH #:	N/A
PART #:	N/A	LOT #:	N/A
CLIENT REF:	N/A		

Sample ID: Orange Surface Coating

Element	Total	Result
Lead (Pb)	LT 0.0005	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of:
CPSA, Title 16, CFR, Part 1303 of no greater than 0.06% Lead.

ACTS TESTING LABS, INC.

James M. Kinney
Supervisor
Heavy Metals Department

/mak

ACTS TESTING LABS, INC.

Heidi M. Belmler
Analyst
Heavy Metals Department

3-4

This report is intended for your exclusive use. Any copying or replication of this report for or by any other person or entity, or use of our name or trademark, is permitted only with our written permission. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or other product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the sample or notify us of any errors or omissions relating to our report provided, however, such notice shall be in writing and shall specifically set out the issue you wish to raise. A failure to raise such a notice within the prescribed time period constitutes acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

Page 3 of 4

United Kiroby

03/19/1999 17:24

4154314365

STANISLAUS



ACTS TESTING LABS, INC.

25 Anderson Road
Buffalo, NY 14225-4928
Tel (716) 897-3300
Fax (716) 897-0875

HEAVY METALS ANALYSIS REPORT

DATE:	NOVEMBER 15, 1998	REPORT #:	68-16182
TO:	STANLEY SIOU	PAGE:	1 OF 1
COMPANY:	STANISLAUS IMPORTS	DATE RCVD:	11/08/1998
SAMPLE ID:	YELLOW BEADS	STYLE #:	N/A
VENDOR:	NA. ST.	ORIGIN:	N/A
MANUFACTURER:	N/A	BATCH #:	N/A
PRODUCT #:	N/A	LOT #:	N/A
PART #:	N/A		
CLIENT REF:	N/A		

Sample ID: Yellow Surface Coating

Element	Total	Result
Lead (Pb)	LT 0.0007	PASS

LT = Less Than

Results are reported as percent by weight of the total nonvolatile content.

To convert percentages to milligrams per kilogram mg/kg (ppm), multiply the result by 10,000.

Conclusion:

For the above listed element the sample MEETS the applicable requirement of:
CPSA, Title 16, CFR, Part 1303 of no greater than 0.06% Lead.

ACTS TESTING LABS, INC.

James M. Kinney
Supervisor
Heavy Metals Department

/mak

ACTS TESTING LABS, INC.

Heidi M. Beimler
Analyst
Heavy Metals Department

This report is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or generic product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the samples or to notify us of any errors or omissions relating to our report provided, however, such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unequivocal acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

Item Numbers: 60712-0000
USA

Canada

Hong Kong

Singapore

Indonesia

France

Page 4 of 4
United Kingdom

4-4